
 

 

 
 
 
 

CHAPTER 8 



 

 

 
APPENDIX – A81.1 

 
Town-wise Population, Sewage 

 Generation and BOD Load Generation 



 

A81- 1 

A81.1 Town-wise Population, Sewage Generation and BOD Load Generation 
 
 

Ta
bl

e A
81

.1
.1

  
To

w
n-

w
is

e 
Po

pu
la

tio
n 

(P
er

so
n)

A
re

a

(k
m

2 )
20

06
20

11
20

16
20

21
20

25
20

06
20

11
20

16
20

21
20

25
1

K
ea

m
ar

i
   

   
U

rb
an

iz
ed

 A
re

a 
1

2.
5

82
,0

95
86

,7
20

92
,2

64
98

,7
40

10
3,

92
0

20
,5

24
38

,7
96

59
,4

86
83

,1
49

10
3,

92
0

   
   

U
rb

an
iz

ed
 A

re
a 

2
7.

8
20

8,
09

6
21

6,
04

8
22

5,
58

0
23

6,
71

4
24

5,
62

2
14

5,
66

7
16

8,
29

0
19

3,
52
[...]
2-1a 2-2a 11.90 11.90 385,875 385,875 0.382 0.382 0.573 42 1,067 2,900 1,190 0.80 0.717
2-2a 2-3 10.08 21.98 653,716 1,039,591 0.500 0.882 1.323 66 1,676 4,600 2,180 0.80 1.765

2-1b 2-2b 9.00 9.00 291,839 291,839 0.289 0.289 0.434 42 1,067 2,900 1,190 0.80 0.717
2-2b 2-3 10.42 19.42 675,766 967,605 0.517 0.806 1.209 66 1,676 5,900 2,180 0.80 1.765

2-3 Iqbal PS
(2-4) 1.90 1.90 134,586 2,141,782 0.136 1.824 2.736 84 2,134 9,300 3,000 0.80 2.865 Lyari Interceptor

(Extended)

Iqbal PS
(2-4) 2-6 1.01 2.91 55,436 2,197,218 0.072 1.896 2.844 1,500 1,200 PM 1.61

2-5a 2-5b 5.00 5.00 274,437 274,437 0.358 0.358 0.537 42 1,067 1,700 1,190 0.80 0.717
2-5b 2-6 7.28 12.28 399,580 674,017 0.522 0.880 1.320 66 1,676 3,000 2,180 0.80 1.765
2-6 2-7 5.13 20.32 281,572 3,152,807 0.368 3.144 4.716 3,500 2,000 1 3,100 6,200 0.80 4.975

2-7 TP-2
(2-24) 13.94 34.26 502,452 3,655,259 0.656 3.800 5.700 4,000 2,000 1 4,100 6,700 0.80 5.717

2-8 2-9 5.83 5.83 319,993 319,993 0.418 0.418 0.627 42 1,067 1,300 1,190 0.80 0.717

2-9 TP-2
(2-14) 2.21 8.04 121,301 441,294 0.158 0.576 0.864 48 1,219 1,600 1,420 0.80 0.936

2-10 2-11 5.87 5.87 322,189 322,189 0.421 0.421 0.632 42 1,067 1,300 1,190 0.80 0.717

2-11 Clifton PS
(2-13) 6.92 12.79 379,820 702,009 0.496 0.917 1.376 66 1,676 4,100 2,180 0.80 1.765

2-12 Clifton PS
(2-13) 3.91 3.91 214,610 214,610 0.280 0.280 0.420 42 1,067 1,900 1,190 0.80 0.717

Clifton PS
(2-13)

TP-2
(2-14) 0.00 16.70 0 916,619 0.000 1.197 1.796 1,200 4,800 PM 1.59 Pressure

Summary of Pumping Stations in TP-2 Catchment

Summary of Sewage Treatment Plant, TP-2

2.693

Remarks

9.846

Flow
(m3/d)

6.564

481,507

Clifton PS 1.796

Required capacity
(m3/s)

Average Flow (m3/s)
(Flow to STP)

Node

Design Flow (peak)
(m3/s)

TP-2

Main PS of TP-2

Remarks
Flow

Capacity
(m3/s)

Gradient
(1/x)

Length
(m)

Hight
(mm)

Number of
Stream

Peak
Flow
(m3/s)

Diameter
(inch)

Diameter
/Width
(mm)

Velocity
(m/sec)

Iqbql PS 2.844

Area (km2)

4.266

Population
(In covered area)

 
 



 

A83 - 15 

Table A83.1.5 (c)  Flow Calculation Sheet of TP-4 District in 2025 

From To Increment Cumulative Increment Cumulative Increment Cumulative

4-1a 4-1b 5.89 5.89 368,530 368,530 0.405 0.405 0.608 42 1,067 2,800 1,190 0.80 0.717
4-1b 4-2 6.00 11.89 375,412 743,942 0.412 0.817 1.226 66 1,676 6,400 2,180 0.80 1.765 Malir Interceptor (L)
4-2 4-9 6.93 18.82 433,601 1,177,543 0.476 1.293 1.940 72 1,829 4,200 2,450 0.80 2.101 Malir Interceptor (L)

4-3a 4-3b 5.66 5.66 354,139 354,139 0.389 0.389 0.584 42 1,067 1,500 1,190 0.80 0.717
4-3b 4-4 10.74 16.40 671,988 1,026,127 0.738 1.127 1.691 66 1,676 6,100 2,180 0.80 1.765
4-4 4-5 6.48 22.88 405,445 1,431,572 0.445 1.572 2.358 84 2,134 5,500 3,000 0.80 2.865
4-5 4-7 2.93 25.81 183,326 1,614,898 0.201 1.773 2.660 84 2,134 4,400 3,000 0.80 2.865

4-6a 4-6b 5.33 5.33 333,491 333,491 0.366 0.366 0.549 42 1,067 1,800 1,190 0.80 0.717
4-6b 4-6c 6.85 12.18 428,596 762,087 0.471 0.837 1.256 66 1,676 2,400 2,180 0.80 1.765
4-6c 4-7 7.90 20.08 494,293 1,256,380 0.543 1.380 2.070 72 1,829 4,600 2,450 0.80 2.101

4-7 Korangi
PS(4-8) 0.85 46.74 53,183 2,924,461 0.058 3.211 4.817 3,500 2,000 1 1,600 6,200 0.80 4.975

Korangi
PS(4-8) 4-9 0.00 46.74 0 2,924,461 0.000 3.211 4.817 2,000 1,700 PM 1.53 Pressure

4-9 TP-4
(4-27) 6.91 72.47 378,594 4,480,598 0.418 4.922 7.383 3,500 3,000 1 6,200 7,800 0.80 7.505 Malir Interceptor (L)

4-10a 4-10b 5.65 5.65 353,513 353,513 0.388 0.388 0.582 42 1,067 900 1,190 0.80 0.717

4-10b B-Qasim
PS(4-10c) 4.05 9.70 253,403 606,916 0.278 0.666 0.999 54 1,372 3,400 1,670 0.80 1.183

B-Qasim
PS(4-10c) 4-10d 0.00 9.70 0 606,916 0.000 0.666 0.999 900 400 PM 1.57

4-10d 4-11 6.70 16.40 419,210 1,026,126 0.461 1.127 1.691 66 1,676 2,500 2,180 0.80 1.765

4-11 TP-4
(4-27) 11.40 27.80 100,469 1,126,595 0.131 1.258 1.887 72 1,829 4,500 2,450 0.80 2.101

4-12 4-14 6.03 6.03 264,901 264,901 0.385 0.385 0.578 42 1,067 3,300 1,190 0.80 0.717 Malir Interceptor (R)

4-13a 4-13b 5.77 5.77 253,479 253,479 0.368 0.368 0.552 42 1,067 1,500 1,190 0.80 0.717
4-13b 4-14 3.51 9.28 154,196 407,675 0.224 0.592 0.888 48 1,219 4,800 1,420 0.80 0.936
4-14 4-17 0.00 15.31 0 672,576 0.000 0.977 1.466 66 1,676 3,700 2,180 0.80 1.765 Malir Interceptor (R)

4-15a 4-15b 34.74 34.74 305,550 305,550 0.399 0.399 0.599 42 1,067 2,100 1,190 0.80 0.717
4-15b 4-16 18.08 52.82 159,020 464,570 0.207 0.606 0.909 48 1,219 4,000 1,420 0.80 0.936
4-16a 4-16b 15.82 68.64 289,069 753,639 0.405 1.011 1.517 66 1,676 4,200 2,180 0.80 1.765
4-16b 4-17 8.99 77.63 275,081 1,028,720 0.395 1.406 2.109 84 2,134 5,300 3,000 0.80 2.865
4-17 4-20 0.83 93.77 36,462 1,737,758 0.053 2.436 3.654 2,750 2,000 2,800 5,200 0.80 3.905 Malir Interceptor (R)

4-18a 4-18b 13.47 13.47 261,122 261,122 0.367 0.367 0.551 42 1,067 2,200 1,190 0.80 0.717
4-18b 4-18c 18.36 31.83 806,565 1,067,687 1.171 1.538 2.307 84 2,134 3,700 3,000 0.80 2.865
4-18c 4-19 11.12 42.95 383,102 1,450,789 0.552 2.090 3.135 2,500 2,000 1 1,900 4,800 0.80 3.557
4-19 4-20 19.97 62.92 383,852 1,834,641 0.539 2.629 3.944 9,200 Nallah
4-20 4-22 0.00 156.69 0 3,572,399 0.000 5.065 7.598 2,750 2,000 2 1,000 5,200 0.80 7.810 Malir Interceptor (R)

4-21 4-22 13.43 13.43 201,605 201,605 0.278 0.278 0.417 33 2,700 Nallah
4-22 4-26 14.64 184.76 593,337 4,367,341 0.860 6.203 9.305 3,250 2,000 2 7,800 5,800 0.80 9.306 Malir Interceptor (R)

4-23a 4-23b 6.08 6.08 267,098 267,098 0.388 0.388 0.582 42 1,067 2,600 1,190 0.80 0.717

4-23b Port PS
(4-23c) 5.47 11.55 240,300 507,398 0.349 0.737 1.106 54 1,372 2,000 1,670 0.80 1.183 Pressure

Port PS
(4-23c) 4-24 0.00 11.55 0 507,398 0.000 0.737 1.106 1,000 2,200 PM 1.41

4-24 4-25 17.03 28.58 678,687 1,186,085 0.983 1.720 2.580 84 2,134 4,800 3,000 0.80 2.865
4-25 4-26 12.73 41.31 559,236 1,745,321 0.812 2.532 3.798 2,750 2,000 2,800 5,200 0.80 3.905

4-26 TP-4
(4-27) 0.00 226.07 0 6,112,662 0.000 8.735 13.103 3,500 3,000 2 2,000 0.68 15.010 Reversed Siphon

crossing Malir

Summary of Pumping Stations in TP-4 Catchment

Summary of Sewage Treatment Plant, TP-4

B-Qasim PS 0.999 1.499

Hight
(mm)

Required capacity
(m3/s)

7.225

Number of
Stream

Average Flow (m3/s)
(Flow to STP) Length

(m)
Gradient

(1/x)

Population
(In covered area) Diameter

/Width
(mm)

Node Area (km2) Peak
Flow
(m3/s)

Diameter
(inch)

Port PS 1.106

Design Flow (peak)
(m3/s)

Korangi PS 4.817

Remarks

Main PS of TP-4 22.373 33.559

TP-4 1,288,656

Flow
(m3/d)

1.658

Velocity
(m/sec) Remarks

Flow
Capacity

(m3/s)

 
 
 



 

 

 
APPENDIX – A83.2 

 
Process Design Sheet of 
Sewage Treatment Plants 



 

A83 - 16 

A83.2  Process Design Sheet of Sewage Treatment Plants 
 
A. Sewage Treatment Plant TP-1 

1 DESIGN FLOW
2011 2016 2021 2025

Total Flow 0 262,000 375,000 495,000    m3/day
      Flow to Existing Facility 0 110,000 55,000 0    m3/day
      Flow to New Facility 0 152,000 320,000 495,000    m3/day

2 DESIGN BASIS FOR NEW FACILITY

2.1 DESIGN PARAMETERS AND CRITERIA
2011 2016 2021 2025

Design Capacity (Average) 0 167,000 333,000 500,000    m3/day

Design Flow (Average, per train) 83,333    m3/day
Number of Trains 0 2 4 6    Trains

Influent concentration
      BOD concentration 600    mg/l

Design effluent concentration (target)
      BOD concentration 80    mg/l

Wastewater Quantity and Characteristics for New Facility
    Average daily flow in 2025 500,000    m3/day
    BOD concentration 600    mg/l

Pollutants Removal Efficiencies
    BOD removal efficiency with UASB 50 %
    BOD removal efficiency with primary settling tank 40 %
    BOD removal efficiency with High rate trickling filter 55.6 %
    Overall BOD removal efficiency 86.7 %

Effluent Qualities
    BOD concentration 79.9    mg/l

Component Facilities 
    (a) UASB Reactor

    Hydraulic retention time 10.0    ｈｒ
    Effective depth 6.0    m 

    (b) Primary Settling Tank
    Hydraulic overflow rate in dry weather 50    m3/m2/d
    Hydraulic retention time 1.5    ｈｒ
    Effective depth 3.0    m 

    (c) High Rate Trickling Filter
    Hydraulic loading 15.0    m3/m2/d
    BOD volumetic loading 1.2    kg/m3/d
    Effective depth 1.5    m 

    (d) Final Settling Tank
    Hydraulic overflow rate 30    m3/m2/day
    Hydraulic retention time 3.0    hｒ
    Effective depth 3.0    m 

    (e) Sludge Thickeners (Gravity)
    Inflow raw sludge solids concentration 1.2 %
    Thickened sludge solids concentration (2.0～4.0) 3.0 %
    Solids surface loading (60～90) 90    kg/m2/day
    Effective depth 4.0    m
(f) Sludge Drying Bed
    Sludge depth 0.20    m
    Solids content of sludge cake 40    %
    Drying days 14    days

     (g) Sludge Dewatering (Belt press filter)
    Per unit solids loads of filter 140    kg/m/hr
    Belt filter width 3.0    m
    Solids content of sludge cake 20    %
    Operation days a week 6    days
    Operation time a day 7    hr/day

2.2 DESIGN WASTEWATER CHARACTERISTICS

Influent PST Infl. TF Infl. Final Effl.
600.0 300.0 180.0 79.9
300.0 150.0 90.0 40.0

Parameters
BOD concentration (mg/l)

BOD loading (t/d)  



 

A83 - 17 

2.3 SLUDGE PRODUCTION
2011 2016 2021 2025

UASB Sludge
Design Flow (Total) 0 262,000 375,000 495,000    m3/d
BOD concentration of influent 600 600 600 600    mg/l
BOD reduction rate 0.50 0.50 0.50 0.50
Conversion rate 0.60 0.60 0.60 0.60
UASB Sludge Production 0.0 47.2 67.5 89.1    dbt/d

Raw Sludge
Design Flow (Actual) 0 262,000 375,000 495,000    m3/d
BOD concentration of influent 300 300 300 300    mg/l
BOD reduction rate 0.40 0.40 0.40 0.40
Conversion rate 1.00 1.00 1.00 1.00
UASB Sludge Production 0.0 31.4 45.0 59.4    dbt/d

Excess Sludge
Design Flow (Actual) 0 262,000 375,000 495,000    m3/d
BOD concentration of influent 180 180 180 180    mg/l
BOD reduction rate 0.56 0.56 0.56 0.56
Conversion rate 0.55 0.55 0.55 0.55
Excess Sludge Production 0.0 14.4 20.6 27.2    dbt/d

Total Sludge Production 0.0 93.0 133.1 175.7    dbt/d

  * This design flow involves flow to existing facility 

3 OUTLINE OF FACILITY

3.1 UASB REACTOR
2011 2016 2021 2025

Design flow 500,000    m3/d
Shape of reactor 
Number of stream 6    trains
Number of tank per stream 1    tanks/train
Total number 6    tanks 
Width 100.0    m
Length 78.0    m
Depth 6.0    m
Volume Effective Rate 0.75
Total tank capacity 210,600    m3

Hydraulic retention time (10) 10.11    hr

3.2 PRIMARY SETTLING TANK

Design flow 500,000    m3/d
Shape of settling tank
Number of train 6    trains
Number of tank per train 2    tanks/train
Total number 12    tanks 
Internal diameter 33.0    m
Effective depth 3.0    m
Total water surface area 10,264    m2

Total tank capacity 30,791    m3

Hydraulic overflow rate (50) 48.7    m3/m2/d
Hydraulic retention time (1.5) 1.5    hr

3.3 HIGH RATE TRICKLING FILTER

Design flow 500,000    m3/d
BOD loading 90,000    kg/d
Number of train 6    trains
Number of tank per train 6    tanks/train
Total number 36    tanks 
Internal diameter 42.0    m 
Effective depth 1.5    m
Total water surface area 49,876    m2

Total tank capacity 74,814    m3

     Hydraulic loading (15) 10.0    m3/m2/d
     BOD volumetic loading (1.2) 1.20    kg/m3/d

Hydraulic retention time 3.6    hr

   Rectangular

    Circular tank with a center-driven sludge scraper

 



 

A83 - 18 

3.4 FINAL SETTLING TANK

Design flow (Maximum daily) 500,000    m3/d
Shape of settling tank
Number of train 6    train
Number of tank per train 2    tanks/train
Total number 12    tanks 
Internal diameter 43.0    m 
Effective depth 3.0    m
Total water surface area 17,426    m2

Total tank capacity 52,279    m3

Hydraulic overflow rate (30) 28.7    m3/m2/d
Hydraulic retention time (3.0) 2.5    hr

3.5 SLUDGE TREATMENT AND DISPOSAL

(1) Gravity Sludge Thickeners 2011 2016 2021 2025
Design sludge flow (Solid) 0.0 93.0 133.1 175.7    dbt/d
Tank geometry
Total number 5 7 8    tanks
Internal diameter 18.0 18.0 18.0    m
Effective depth 4.0 4.0 4.0    m
Total water surface area 1,272 1,781 2,036    m2

Unit surface loading (90) 73.1 74.7 86.3    kg/m2/d
Solids concentration of sludge 3.0 3.0 3.0    %

(2) Sludge Drying Bed

Design sludge flow (Solid) 48.8 0.0 0.0    dbt/d
Design sludge flow 1,627 0 0    wbt/d
Bed surface area
      Sludge drying lagoon 32,600 0 0    m2

      Sludge drying bed 81,200 0 0    m2

      Total 113,800 0 0    m2

Effective ratio 0.65 0.65 0.65
Effective surface area 73,970 0 0    m2

Effective depth 0.2 0.2 0.2    m
Bed capacity 22,760 0 0    m3

Detention time (14) 14.0 #DIV/0! #DIV/0!    day

(3) Belt Press Filter

Design sludge flow (Solid) 44.2 133.1 175.7    dbt/d
Design sludge flow 1,474 4,438 5,858    wbt/d
Per unit solids loads of filter 140 140 140    kg/m/hr
Belt filter width 3 3 3    m
Operation days a week 6 6 6    days
Operation time a day 7 7 7    hr/day
Number of machine (on duty) 18 53 70    nos.
Number of machine (standby) 2 6 8    nos.
Number of machine (total) 20 59 78    nos.

(4) Sludge Cake
 1) Drying bed 

Design sludge amount 48.8 0.0 0.0    dbt/d
Sludge moisture 60 60 60    %
Cake amount 122 0 0    wbt/d

 2) Belt press filter 
Design sludge amount 44.2 133.1 175.7    dbt/d
Sludge moisture 80 80 80    %
Cake amount 221 666 879    wbt/d

 3) Total cake amount 343 666 879    wbt/d

Circular radial flow type

    Circular tank with a center-driven sludge scraper



 

A83 - 19 

B. Sewage Treatment Plant TP-2 

1 DESIGN FLOW
2011 2016 2021 2025

Total Flow 0 0 326,000 482,000    m3/day
      Flow to Existing Facility 0 0 55,000 0    m3/day
      Flow to New Facility 0 0 271,000 482,000    m3/day

2 DESIGN BASIS FOR NEW FACILITY

2.1 DESIGN PARAMETERS AND CRITERIA
2011 2016 2021 2025

Design Capacity (Average) 0 0 306,000 490,000    m3/day

Design Flow (Average, per train) 61,250    m3/day
Number of Trains 0 0 5 8    Train

Influent concentration
      BOD concentration 600    mg/L

Design effluent concentration (target)
      BOD concentration 80    mg/L

Wastewater Quantity and Characteristics for New Facility
    Average daily flow in 2025 490,000    m3/day
    BOD concentration 600    mg/L

Pollutants Removal Efficiencies
    BOD removal efficiency with UASB 50 %
    BOD removal efficiency with primary settling tank 40 %
    BOD removal efficiency with High rate trickling filter 55.6 %
    Overall BOD removal efficiency 86.7 %

Effluent Qualities
    BOD concentration 79.9   mg/L 

Component Facilities 
    (a) UASB Reactor

    Hydraulic retention time 10.0    ｈｒ
    Effective depth 6.0    m 

    (b) Primary Settling Tank
    Hydraulic overflow rate in dry weather 50    m3/m2/d
    Hydraulic retention time 1.5    ｈｒ
    Effective depth 3.0    m 

    (c) High Rate Trickling Filter
    Hydraulic loading 15.0    m3/m2/d
    BOD volumetic loading 1.2    kg/m3/d
    Effective depth 1.5    m 

    (d) Final Settling Tank
    Hydraulic overflow rate 30    m3/m2/day
    Hydraulic retention time 3.0    hｒ
    Effective depth 3.0    m 

    (e) Sludge Thickeners (Gravity)
    Inflow raw sludge solids concentration 1.2 %
    Thickened sludge solids concentration (2.0～4.0) 3.0 %
    Solids surface loading (60～90) 90    kg/m2/day
    Effective depth 4.0    m
(f) Sludge Drying Bed
    Sludge depth 0.20    m
    Solids content of sludge cake 40    %
    Drying days 14    days

     (g) Sludge Dewatering (Belt press filter)
    Per unit solids loads of filter 140    kg/m/hr
    Belt filter width 3.0    m
    Solids content of sludge cake 20    %
    Operation days a week 6    days
    Operation time a day 7    hr/day

2.2 DESIGN WASTEWATER CHARACTERISTICS

Influent PST Infl. TF Infl. Final Effl.
600.0 300.0 180.0 79.9
294.0 147.0 88.2 39.2BOD loading (t/d)

Parameters
BOD concentration (mg/l)

 
 



 

A83 - 20 

2.3 SLUDGE PRODUCTION
2011 2016 2021 2025

UASB Sludge
Design Flow (Total) 0 0 326,000 482,000    m3/d
BOD concentration of influent 600 600 600 600    mg/l
BOD reduction rate 0.50 0.50 0.50 0.50
Conversion rate 0.60 0.60 0.60 0.60
UASB Sludge Production 0.0 0.0 58.7 86.8    dbt/d

Raw Sludge
Design Flow (Actual) 0 0 326,000 482,000    m3/d
BOD concentration of influent 300 300 300 300    mg/l
BOD reduction rate 0.40 0.40 0.40 0.40
Conversion rate 1.00 1.00 1.00 1.00
UASB Sludge Production 0.0 0.0 39.1 57.8    dbt/d

Excess Sludge
Design Flow (Actual) 0 0 326,000 482,000    m3/d
BOD concentration of influent 180 180 180 180    mg/l
BOD reduction rate 0.56 0.56 0.56 0.56
Conversion rate 0.55 0.55 0.55 0.55
Excess Sludge Production 0.0 0.0 17.9 26.5    dbt/d

Total Sludge Production 0.0 0.0 115.7 171.1    dbt/d

  * This design flow involves flow to existing facility 

3 OUTLINE OF FACILITY

3.1 UASB REACTOR
2011 2016 2021 2025

Design flow 490,000    m3/d
Shape of reactor 
Number of train 8    trains
Number of tank per train 1    tanks/train
Total number 8    tanks 
Width 80.0    m
Length 71.0    m
Depth 6.0    m
Volume Effective Rate 0.75
Total tank capacity 204,480    m3

Hydraulic retention time (10) 10.02    hr

3.2 PRIMARY SETTLING TANK

Design flow 490,000    m3/d
Shape of settling tank
Number of train 8    trains
Number of tank per train 2    tanks/train
Total number 16    tanks 
Internal diameter 28.0    m
Effective depth 3.0    m
Total water surface area 9,852    m2

Total tank capacity 29,556    m3

Hydraulic overflow rate (50) 49.7    m3/m2/d
Hydraulic retention time (1.5) 1.4    hr

3.3 HIGH RATE TRICKLING FILTER

Design flow 490,000    m3/d
BOD loading 88,200    kg/d
Number of stream 8    trains
Number of tank per stream 6    tanks/train
Total number 48    tanks 
Internal diameter 36.0    m 
Effective depth 1.5    m
Total water surface area 48,858    m2

Total tank capacity 73,287    m3

   Rectangular

    Circular tank with a center-driven sludge scraper

 
 
 
 



 

A83 - 21 

3.4 FINAL SETTLING TANK

Design flow (Maximum daily) 490,000    m3/d
Shape of settling tank
Number of train 8    train
Number of tank per train 2    tanks/train
Total number 16    tanks 
Internal diameter 37.0    m 
Effective depth 3.0    m
Total water surface area 17,203    m2

Total tank capacity 51,610    m3

Hydraulic overflow rate (30) 28.5    m3/m2/d
Hydraulic retention time (3.0) 2.5    hr

3.5 SLUDGE TREATMENT AND DISPOSAL

(1) Gravity Sludge Thickeners 2011 2016 2021 2025
Design sludge flow (Solid) 0.0 0.0 115.7 171.1    dbt/d
Tank geometry
Total number 6 8    tanks
Internal diameter 18.0 18.0    m
Effective depth 4.0 4.0    m
Total water surface area 1,527 2,036    m2

Unit surface loading (90) 75.8 84.1    kg/m2/d
Solids concentration of sludge 3.0 3.0    %

(2) Sludge Drying Bed

Design sludge flow (Solid) 0.0 0.0    dbt/d
Design sludge flow 0 0    wbt/d
Bed surface area
      Sludge drying lagoon 0 0    m2

      Sludge drying bed 0 0    m2

      Total 0 0    m2

Effective ratio 0.65 0.65
Effective surface area 0 0    m2

Effective depth 0.2 0.2    m
Bed capacity 0 0    m3

Detention time (14) #DIV/0! #DIV/0!    day

(3) Belt Press Filter

Design sludge flow (Solid) 0.0 115.7 171.1    dbt/d
Design sludge flow #DIV/0! 3,858 5,704    wbt/d
Per unit solids loads of filter 140 140 140    kg/m/hr
Belt filter width 3 3 3    m
Operation days a week 6 6 6    days
Operation time a day 7 7 7    hr/day
Number of machine (on duty) 1 46 68    nos.
Number of machine (standby) 1 5 7    nos.
Number of machine (total) 2 51 75    nos.

(4) Sludge Cake
 1) Drying bed 

Design sludge amount 0.0 0.0 0.0    dbt/d
Sludge moisture 60 60 60    %
Cake amount 0 0 0    wbt/d

 2) Belt press filter 
Design sludge amount 0.0 115.7 171.1    dbt/d
Sludge moisture 80 80 80    %
Cake amount 0 579 856    wbt/d

 3) Total cake amount 0 579 856    wbt/d

    Circular tank with a center-driven sludge scraper

Circular radial flow type

 



 

A83 - 22 

C. Sewage Treatment Plant TP-3 

1 DESIGN FLOW
2011 2016 2021 2025

Total Flow 111,000 199,000 194,000 242,000    m3/d
      Flow to Existing Facility 111,000 199,000 194,000 242,000    m3/d
      Flow to New Facility 0 0 0 0    m3/d

2 DESIGN BASIS FOR NEW FACILITY

2.1 DESIGN PARAMETERS AND CRITERIA
2011 2016 2021 2025

Design Capacity (Average) 245,000 245,000 245,000 245,000    m3/d

Design Flow (Average, per train) 40,833    m3/d
Number of Trains 6 6 6 6    train

Influent concentration
      BOD concentration 600    mg/l

Design effluent concentration (target)
      BOD concentration 80    mg/l

Wastewater Quantity and Characteristics for New Facility
    Average daily flow in 2025 245,000    m3/d
    BOD concentration 600    mg/l

Pollutants Removal Efficiencies
    BOD removal efficiency with anaerobic pond 60 %
    BOD removal efficiency with aerobic pond 67 %
    Overall BOD removal efficiency 86.8 %

Effluent Qualities
    BOD concentration 79.2    mg/l

2.2 DESIGN WASTEWATER CHARACTERISTICS

Anae. Influ. Facul. Influ. Final Effl.
600.0 240.0 79.2
147.0 58.8 19.4

2.3 SLUDGE PRODUCTION
2011 2016 2021 2025

Anaerobic Pond Sludge
Design Flow 111,000 199,000 194,000 242,000    m3/d
BOD concentration of influent 600 600 600 600    mg/l
BOD reduction rate 0.60 0.60 0.60 0.60
Conversion Rate 0.60 0.60 0.60 0.60
ANP Sludge Production 24.0 43.0 41.9 52.3    dbt/d

Aerobic Pond Sludge
Design Flow 111,000 199,000 194,000 242,000    m3/d
BOD concentration of influent 240 240 240 240    mg/l
BOD reduction rate 0.67 0.67 0.67 0.67
Conversion rate 0.50 0.50 0.50 0.50
UASB Sludge Production 8.9 16.0 15.6 19.5    dbt/d

Total Sludge Production 32.9 59.0 57.5 71.7    dbt/d

BOD loading (t/d)

Parameters
BOD concentration (mg/l)

 
 



 

A83 - 23 

3 OUTLINE OF FACILITY

3.1 ANAEROBIC POND
2011 2016 2021 2025

Design flow 245,000    m3/d
BOD loading 147.0    t/d
Shape of reactor 
Number of train 6    trains
Number of pond per train 1    pond/train
Total number 6    pond
Width 150.0    m
Length 150.0    m
Depth 2.5    m
Total pond capacity 337,500    m3

3.2 FACULTATIVE POND

Design flow 245,000    m3/d
BOD loading 58.8    t/d
Shape of reactor 
Number of train 6    trains
Number of pond per train 1    pond/train
Total number 6    pond
Width 150    m
Length (weighted average ) 1,150    m
Depth 1.5    m

     Total surface area 1,035,000    m2

Total tank capacity 1,552,500    m3

3.3 SLUDGE TREATMENT AND DISPOSAL

(1) Sludge Drying Bed
2011 2016 2021 2025

Design sludge flow (Solid) 32.9 59.0 57.5 71.7    dbt/d
Solids concentration of sludge 5.0 5.0 5.0 5.0    %
Design sludge flow 658 1,180 1,150 1,435    wbt/d

Bed surface area
      Sludge drying bed 1 (130x170x2) 44,200 44,200 44,200 44,200    m2

      Sludge drying bed 2 (200x290x1) 58,000 58,000 58,000 58,000    m2

      Sludge drying bed 2 (190x130x1) 24,700 24,700 24,700 24,700
      Total 126,900 126,900 126,900 126,900    m2

Effective ratio 0.65 0.65 0.65 0.65
Effective surface area 82,485 82,485 82,485 82,485    m2

Effective depth 0.2 0.2 0.2 0.2    m
Bed capacity 16,497 16,497 16,497 16,497    m3

Detention time 25.1 14.0 14.3 11.5    day

(2) Sludge Cake
Design sludge amount : 32.9 59.0 57.5 71.7    dbt/d
Sludge moisture 60 60 60 60    %
Cake amount : 82.3 147.5 143.8 179.3    wbt/d

Rectangular

Rectangular

 
 



 

A83 - 24 

D. Sewage Treatment Plant TP-4 

1 DESIGN FLOW
2011 2016 2021 2025

Total Flow 137,000 221,000 755,000 1,289,000    m3/day
      Flow to Existing Facility 0 0 0 0    m3/day
      Flow to New Facility 137,000 221,000 755,000 1,289,000    m3/day

2 DESIGN BASIS FOR NEW FACILITY

2.1 DESIGN PARAMETERS AND CRITERIA
2011 2016 2021 2025

Design Capacity (Average) 161,250 242,000 806,000 1,290,000    m3/day

Design Flow (Average, per train) 80,625    m3/day
Number of Trains 2 3 10 16    Trains

Influent concentration
      BOD concentration 600    mg/l

Design effluent concentration (target)
      BOD concentration 80    mg/l

Wastewater Quantity and Characteristics for New Facility
    Average daily flow in 2025 1,290,000    m3/day
    BOD concentration 600    mg/l

Pollutants Removal Efficiencies
    BOD removal efficiency with UASB 50 %
    BOD removal efficiency with primary settling tank 40 %
    BOD removal efficiency with High rate trickling filter 55.6 %
    Overall BOD removal efficiency 86.7 %

Effluent Qualities
    BOD concentration 79.9    mg/l

Component Facilities 
    (a) UASB Reactor

    Hydraulic retention time 10.0    ｈｒ
    Effective depth 6.0    m 

    (b) Primary Settling Tank
    Hydraulic overflow rate in dry weather 50    m3/m2/d
    Hydraulic retention time 1.5    ｈｒ
    Effective depth 3.0    m 

    (c) High Rate Trickling Filter
    Hydraulic loading 15.0    m3/m2/d
    BOD volumetic loading 1.2    kg/m3/d
    Effective depth 1.5    m 

    (d) Final Settling Tank
    Hydraulic overflow rate 30    m3/m2/day
    Hydraulic retention time 3.0    hｒ
    Effective depth 3.0    m 

    (e) Sludge Thickeners (Gravity)
    Inflow raw sludge solids concentration 1.2 %
    Thickened sludge solids concentration (2.0～4.0) 3.0 %
    Solids surface loading (60～90) 90    kg/m2/day
    Effective depth 4.0    m
(f) Sludge Drying Bed
    Sludge depth 0.20    m
    Solids content of sludge cake 40    %
    Drying days 14    days

     (g) Sludge Dewatering (Belt press filter)
    Per unit solids loads of filter 140    kg/m/hr
    Belt filter width 3.0    m
    Solids content of sludge cake 20    %
    Operation days a week 6    days
    Operation time a day 7    hr/day

2.2 DESIGN WASTEWATER CHARACTERISTICS

Influent PST Infl. TF Infl. Final Effl.
600.0 300.0 180.0 79.9
774.0 387.0 232.2 103.1BOD loading (t/d)

Parameters
BOD concentration (mg/l)

 
 



 

A83 - 25 

2.3 SLUDGE PRODUCTION
2011 2016 2021 2025

UASB Sludge
Design Flow (Total) 137,000 221,000 755,000 1,289,000    m3/d
BOD concentration of influent 600 600 600 600    mg/l
BOD reduction rate 0.50 0.50 0.50 0.50
Conversion rate 0.60 0.60 0.60 0.60
UASB Sludge Production 24.7 39.8 135.9 232.0    dbt/d

Raw Sludge
Design Flow (Actual) 137,000 221,000 755,000 1,289,000    m3/d
BOD concentration of influent 300 300 300 300    mg/l
BOD reduction rate 0.40 0.40 0.40 0.40
Conversion rate 1.00 1.00 1.00 1.00
UASB Sludge Production 16.4 26.5 90.6 154.7    dbt/d

Excess Sludge
Design Flow (Actual) 137,000 221,000 755,000 1,289,000    m3/d
BOD concentration of influent 180 180 180 180    mg/l
BOD reduction rate 0.56 0.56 0.56 0.56
Conversion rate 0.55 0.55 0.55 0.55
Excess Sludge Production 7.5 12.2 41.6 71.0    dbt/d

Total Sludge Production 48.6 78.5 268.1 457.7    dbt/d

  * This design flow involves flow to existing facility 

3 OUTLINE OF FACILITY

3.1 UASB REACTOR
2011 2016 2021 2025

Design flow 1,290,000    m3/d
Shape of reactor 
Number of train 16    trains
Number of tank per train 1    tanks/train
Total number 16    tanks 
Width 90.0    m
Length 83.0    m
Depth 6.0    m
Volume Effective Rate 0.75
Total tank capacity 537,840    m3

Hydraulic retention time (10) 10.01    hr

3.2 PRIMARY SETTLING TANK

Design flow 1,290,000    m3/d
Shape of settling tank
Number of train 16    trains
Number of tank per train 2    tanks/train
Total number 32    tanks 
Internal diameter 33.0    m
Effective depth 3.0    m
Total water surface area 27,370    m2

Total tank capacity 82,109    m3

Hydraulic overflow rate (50) 47.1    m3/m2/d
Hydraulic retention time (1.5) 1.5    hr

3.3 HIGH RATE TRICKLING FILTER

Design flow 1,290,000    m3/d
BOD loading 232,200    kg/d
Number of train 16    trains
Number of tank per train 6    tanks/train
Total number 96    tanks 
Internal diameter 42.0    m 
Effective depth 1.5    m
Total water surface area 133,003    m2

Total tank capacity 199,504    m3

     Hydraulic loading (15) 9.7    m3/m2/d
     BOD volumetic loading (1.2) 1.16    kg/m3/d

Hydraulic retention time 3.7    hr

   Rectangular

    Circular tank with a center-driven sludge scraper

 
 



 

A83 - 26 

3.4 FINAL SETTLING TANK

Design flow (Maximum daily) 1,290,000    m3/d
Shape of settling tank
Number of stream 16    train
Number of tank per stream 2    tanks/train
Total number 32    tanks 
Internal diameter 42.0    m 
Effective depth 3.0    m
Total water surface area 44,334    m2

Total tank capacity 133,003    m3

Hydraulic overflow rate (30) 29.1    m3/m2/d
Hydraulic retention time (3.0) 2.5    hr

3.5 SLUDGE TREATMENT AND DISPOSAL

(1) Gravity Sludge Thickeners 2011 2016 2021 2025
Design sludge flow (Solid) 48.6 78.5 268.1 457.7    dbt/d
Tank geometry
Total number 3 4 12 20    tanks
Internal diameter 18.0 18.0 18.0 18.0    m
Effective depth 4.0 4.0 4.0 4.0    m
Total water surface area 763 1,018 3,054 5,089    m2

Unit surface loading (90) 63.7 77.1 87.8 89.9    kg/m2/d
Solids concentration of sludge 3.0 3.0 3.0 3.0    %

(2) Sludge Drying Bed

Design sludge flow (Solid) 48.6 78.5 117.0 117.0    dbt/d
Design sludge flow 1,620 2,617 3,900 3,900    wbt/d
Bed surface area
      Sludge drying bed 1 125,000 250,000 250,000 250,000    m2

      Sludge drying bed 2 38,000 38,000 38,000 38,000    m2

      Sludge drying bed 3 0 0 51,000 51,000
      Sludge drying bed 4 84,000 84,000 84,000 84,000
      Total 247,000 372,000 423,000 423,000    m2

Effective ratio 0.65 0.65 0.65 0.65
Effective surface area 160,550 241,800 274,950 274,950    m2

Effective depth 0.2 0.2 0.2 0.2    m
Bed capacity 32,110 48,360 54,990 54,990    m3

Detention time (14) 19.8 18.5 14.1 14.1    day

(3) Belt Press Filter

Design sludge flow (Solid) 0.0 0.0 151.1 340.7    dbt/d
Design sludge flow 0 0 5,035 11,355    wbt/d
Per unit solids loads of filter 140 140    kg/m/hr
Belt filter width 3 3    m
Operation days a week 6 6    days
Operation time a day 7 7    hr/day
Number of machine (on duty) 60 136    nos.
Number of machine (standby) 7 14    nos.
Number of machine (total) 67 150    nos.

(4) Sludge Cake
 1) Drying bed 

Design sludge amount 48.6 78.5 117.0 117.0    dbt/d
Sludge moisture 60 60 60 60    %
Cake amount 122 196 293 293    wbt/d

 2) Belt press filter 
Design sludge amount 0.0 0.0 151.1 340.7    dbt/d
Sludge moisture 80 80 80 80    %
Cake amount 0 0 755 1,703    wbt/d

 3) Total cake amount 122 196 1,048 1,996    wbt/d

    Circular tank with a center-driven sludge scraper

Circular radial flow type

 
 



 

 

 
 
 
 

CHAPTER 9 



 

 

APPENDIX – A91.1 
 

 International Reform Examples 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

 
A91 - 1 

A91.1 International Reform Examples 
 
The examples of international practice in the following table provide the following guidance for 
reforms within KW&SB: 
 

 In all cases, Governments provide strong leadership in sector policy and planning 
 Service delivery by public enterprises or utilities is most common 
 Public (government) ownership and control of sector assets is most common 
 Effective economic regulation is a critical part of controlling and optimising prices and 

service quality 
 Rigorous economic regulation at the national/regional level has been a critical part of 

privatising the sector in England, Wales and Chile 

Effective economic regulation is not well established in Pakistan – even with best efforts, it 
would take 3 to 5 years to accomplish such regulation at either the Federal, Provincial or local 
government levels. 

Table A91.1.1  International Practice - Water Sector Institutional Structure (1/2) 
SYDNEY 

AUSTRALI
A 

ENGLAND 
& WALES CHILE FRANCE USA & 

CANADA 
BERLIN 

GERMANY 

Role of Government 

 Sector Regulation (independent regulatory body)  Policy & Planning 

Role of Private Enterprise 

 Subcontrac
tor to 
public 
enterprise 
(various 
forms of 
contracts 
used) 

 Sector 
operation
s – 
service 
delivery 
Since 
1990 

 Sector operations 
– service 
delivery to 80% 
of nation’s 
customers 

 Government has 
> 35% 
shareholding in 
the private 
companies 

 Progression to 
further 
privatisation 

 Subcontractor 
to public 
enterprise 
(various forms 
of contracts 
used) 

 Most service 
delivery in 
France is done 
by large private 
companies 
under 
sub-contract to 
many public 
enterprises 
(municipalities
); various 
forms of 
contracts used 

 Subcontracto
r to public 
agency 

 Limited role 
in sector 
operations - 
service 
delivery 

 Private 
utilities serve 
only a small 
number of 
users 
nationwide 

 Subcontractor 
to public 
enterprise  